



## TEST REPORT

Job No./Report No TR1017120 RV1

Date:17 October 2016 Page 1 of 6

### KOLEKSİYON MOBİLYA SAN AŞ

CUMHURİYET MAH KEFELİKÖY BAĞLAR CAD NO 35 SARIYER İSTANBUL

TEL: 02123636363

FAX:

**To the attention of Can Malkoç**

The following sample(s) was (were) submitted and identified by/on behalf of the client as:

Sample No.	Sample Description
A	Suri Puf
B	Suri Puf Sponge

Client's reference No. : TR 1017120 RV1  
Buyer : Koleksiyon Mobilya San.A.Ş  
Order No. : Not Provided  
Division : Not Provided  
Model/Style No. : Not Provided  
Article No. : Not Provided  
Age Grade : Not Provided  
Manufacturer : Manufacturer of Sponge: Nokta Kalıp  
Manufacturer of Suri Puf final product: Koleksiyon Mobilya  
Country of Origin : Not Provided  
Country of Destination : USA  
Shipment Date : Not Provided  
Fiber Composition : Not Provided  
Fabric Weight : Not Provided  
End Use : Not Provided  
Sample Receiving Date : 12 October 2016  
Test Performing Period : 12 October 2016 ~ 17 October 2016

**Overall Conclusion** : **See Results**

Test Results : Please refer to the next page(s).

**Performed Test Summary:** Selected test(s) as requested by client against Client's performance standard.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm).

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."

SGS Supervise Gözetme Etüd Kontrol  
Servisleri A. Ş.

İş İstanbul Plaza Bağlar Mah. Osmanpaşa Cad. No:95 E Girişi Güneşli 34209  
t (90-212) 368 40 00 f (90-212) 296 47 82/83

İstanbul – Turkey  
[www.tr.sgs.com](http://www.tr.sgs.com)

## TEST REPORT

Job No./Report No TR1017120 RV1

Date:17 October 2016

Page 2 of 6

Test Parameters	Result		
	A1 + A2	A3	A4 + A5 + B1
<b>Chemical tests</b>			
VOC (Volatile Organic Compounds)	*	*	*

Remarks	:	M = Meets client's requirement
		F = Below client's requirement
		I = Inconclusive
		* = No specified requirement
Notes:	Conclusions on meet/fail are based on the test result from the actual sampling of the received sample(s).	
	Residual sample can be returned to client if requested.	

The test results relate to the tested items only.  
Test reports without SGS seal and authorised signatures are invalid.  
Reported results do not include uncertainties.

**IN THIS REVISED REPORT, MANUFACTURER WAS REVIEWED BY THE REQUEST OF THE APPLICANT.  
THIS REPORT SUPERSEDES OUR REPORT NO:1017120 DATED: 17.10.2016**

Issued in Istanbul  
Signed for and on behalf of  
SGS Supervise Gözetme Etüd Kontrol Servisleri A.Ş.

Selen Harman  
Customer Services Team Leader

Yağız Barın  
Section Manager




"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm).

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."

### Component List / List of Materials for Chemical Test

Sample No.	Sample Description	Material No.	Component	Material	Colour
A	Puff	A1	Melange main	Textile	Green
A	Puff	A2	Edge trim	Textile	Black
A	Puff	A3	Handle	Leather	Black
A	Puff	A4	Bottom main	Plastic	Black
A	Puff	A5	Inside sponge	Sponge-foam	White
B	Puff Sponge	B1	Sponge	Sponge-foam	White



\* \* \*

End of Test Report

\* \* \*

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm).

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."



## TEST REPORT

Job No./Report No TR1017120 RV1

Date:17 October 2016

Page 4 of 6

### VOC Solvent

Test Method:

With reference to US EPA 8260C-VOC-Analysis by GC-MS

Test Conditions:

250 °C, 26 min.

<u>Component</u>	<u>Cas No</u>	<u>A1+A2</u>	<u>A3</u>	<u>A4+A5+B1</u>	<u>Detection Limit (g/L)</u>
1,1-Dichloroethene	75-35-4	n.d.	n.d.	n.d.	0.0005
Dichloromethane	79-09-2	n.d.	n.d.	n.d.	0.0005
Trans-1,2-dichloroethene	156-60-5	n.d.	n.d.	n.d.	0.0005
n-Hexane	110-54-3	n.d.	n.d.	n.d.	0.0005
Cis-1,2-dichloroethene	540-59-0	n.d.	n.d.	n.d.	0.0005
Chloroform	67-66-3	n.d.	n.d.	n.d.	0.0005
1,1,1-Trichloroethane	71-55-6	n.d.	n.d.	n.d.	0.0005
1,2-dichloroethane	107-06-2	n.d.	n.d.	n.d.	0.0005
Trichloroethene	79-01-6	n.d.	n.d.	n.d.	0.0005
Toluene-d8	2037-26-5	n.d.	n.d.	n.d.	0.0005
Toluene	108-88-3	n.d.	n.d.	n.d.	0.0005
1,1,2-Trichloroethane	79-00-5	n.d.	n.d.	n.d.	0.0005
Tetrachloroethene	127-18-4	n.d.	n.d.	n.d.	0.0005
N,N-Dimethylformamide	68-12-2	n.d.	n.d.	n.d.	0.0005
Ethylbenzene	100-41-4	n.d.	n.d.	n.d.	0.0005
p-Xylene	106-42-3	n.d.	n.d.	n.d.	0.0005
m-Xylene	108-38-3	n.d.	n.d.	n.d.	0.0005
o-Xylene	95-47-6	n.d.	n.d.	n.d.	0.0005
Styrene	100-42-5	n.d.	n.d.	n.d.	0.0005
N,N-dimethylacetamide	127-19-5	n.d.	n.d.	n.d.	0.0005
Ethylene glycol monobutyl ether	111-76-2	n.d.	n.d.	n.d.	0.0005
Cyclohexanone	108-94-1	n.d.	n.d.	n.d.	0.0005
1,1,2,2-Tetrachloroethane	79-34-5	n.d.	n.d.	n.d.	0.0005
Pentachloroethane	76-01-7	n.d.	n.d.	n.d.	0.0005
Phenol	108-95-2	n.d.	n.d.	n.d.	0.0005
N-Methylpyrrolidone	872-50-4	n.d.	n.d.	n.d.	0.0005
o-Cresol	95-48-7	n.d.	n.d.	n.d.	0.0005
p-Cresol,	160-44-5	n.d.	n.d.	n.d.	0.0005
m-Cresol	108-39-4	n.d.	n.d.	n.d.	0.0005
Naphthalene	91-20-3	n.d.	n.d.	n.d.	0.0005
Dimethylsulfoxide	67-68-5	n.d.	n.d.	n.d.	0.0005
2,6-Toluene diisocyanate	91-08-7	n.d.	n.d.	n.d.	0.0005

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm).

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."



## TEST REPORT

Job No./Report No TR1017120 RV1

Date:17 October 2016

Page 5 of 6

<b>Component</b>	<b>Cas No</b>	<b>A1+A2</b>	<b>A3</b>	<b>AA4+A5+B1</b>	<b>Detection Limit (g/L)</b>
2,4-Toluene diisocyanate	584-84-9	n.d.	n.d.	n.d.	0.0005
4,4'-Methylene-bis(2-chloroaniline)	101-14-4	n.d.	n.d.	n.d.	0.0005
CarbonTetrachloride	56-23-5	n.d.	n.d.	n.d.	0.0005
Benzene	71-43-2	n.d.	n.d.	n.d.	0.0005
1,1,1,2-tetrachloroethane	630-20-6	n.d.	n.d.	n.d.	0.0005
<b>Sum of the VOCs</b>		<b>n.d.</b>	<b>n.d.</b>	<b>n.d.</b>	
<b>Conclusion</b>		<b>See Results</b>	<b>See Results</b>	<b>See Results</b>	

**Requirement by the client =** No Requirement

Doc.No.:CTSL-F-5.10-177NF / First Publish Date:27.05.2016 / Revision Date / No.:00.00.0000 / 0

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm).

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."

SGS Supervise Gözetme Etüd Kontrol  
Servisleri A. Ş.İş İstanbul Plaza Bağlar Mah. Osmanpaşa Cad. No:95 E Girişi Güneşli 34209  
t (90-212) 368 40 00 f (90-212) 296 47 82/83İstanbul – Turkey  
[www.tr.sgs.com](http://www.tr.sgs.com)

Member of SGS Group (Société Générale de Surveillance)



\* \* \* End of Test Report \* \* \*

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm).

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."